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KOMPAC TIT UNIT, RYB-522, P/N 094928 PARTS CATALOG #094803 REV. £

+* ITEMS MARKED ARE PART OF AN OUTLINED SUBASSEMBLY

30, | 081708] @ 6nn X 30mn SHOULDER SCREW Z 15, | 091407 | BACKING PLATE STANDOFF 2
9. | 091703] M5 X 12nn SET SCREW Z 14| 095697] CLAMP, DSCILLATIR 2
8. | 091888 M5 X Snn SET SCREW x 13, | 091772 WAVE WASHER @32rn |
J | 0817221 M8 X 16nn SHOULDER SCREM 4 12, | 091416 METERING GALGE 2
.| 091752 M5 NOT Z [1. | 091419] BLOCK, ATTACHYENT, GTO 2
2. | 092303 | SHOULDER SCREW / 10, | 094B99 TIF BAR, RYB-522 |
39 | 091700| M6 X Brn SET SCREW 24, | (004800 | GEAR, KOMPAC, 31 TEETH l 9. | (094898 | TIE PLATE, RYB-52 |
38. | 091687 M5 X Bnn SET SCREW * 23 | 091809 | M5 X 4nn SET SCREW, SLOTTED Z B, | 091412| METERING ROLLER ECCENTRIC 2
37. | (0049271 TAB, RYB-522 * 22| 031773 ] Mo X 12 HEX SOC CAP SCREW 4 7. | 093262 SIDE FRAME, INIT, RH !
3. | 092242 | COMPRESSTON SPRING * 1| 082092] Mo X 20 FH HEX SOC SCREW Z 6. | 095261 | SIDE FRAME, INIT, LH |
35. | (0923041 GUTDE PIN * 20. | 095698 | COMPRESSION SPRING / 5. | 090850 | RH. AND L. H. KTIT SEAL SET |
34, | (092506 | BEARING, 0 12 X @ 32 X 10 * 19, | 098020 LABELS, TIE PLATE | 4. | 091450 | SEAL BACKING PLATE KIT |
33, | 092174 ] METRIC ALTGNMENT BLOCK Z 18. | O1413] THRUST PLATE / 3. | 091470 | KOLORMATE ASSY |
32. | 081760 M4 X 10mn CAP SCREW * [7. | O91417| THREADED STUD, SHIRT 4 2. | (098870 | METERING ROLLER ASSY, 52/C |
31| 092601 | SAFETY STICKER / 16. | 082055 BALL KNIB 4 [, | 094810 FORM ROLLER ASSY |
TTEM | PART ND. DESCRIPTION TY.| | TTEM | PART NI OESCRIPTION OTY.| | TTEM | PART ND. OESCRIPTION s




BRACKET KIT, RYB-522, 2-ND HD P/N 094902

PARTS CATALG #094803 REV. F

004379 | ASSY, STRIPE ROD, LH, 20 HD | | KovPACE
091783 | WAVE WASHER, 35 1 LEFT L Rl
001547 | NUT, HEX JAM, 3/B - 24,SPECIAL| i ’
| 081546 | SET SCREW, NYLON, M4 X B x
33. | 091700 | ¥6 X 6rm SET SCREW 1
32. | 091538 | M5 X 6rn SET SCR, 00G PT 2
30 T 091889 | M5 X [0 SET SCREW 7 * TTEMS MARKED ARE PART OF AN OUTLINED SUBASSEMBLY
52 | 091978 | WASHER, FLAT M5 . 30. | 091761 | M6 X 18rn CAP SCREW b 15. | 098036 | COLLAR, SPRING ¥
51| 091597 | SCREW, CAP HEX SOC M5xS0 , 29. | 091623 | SCREW, MI0 X 30mn SOCHD CAP | 4 4, | 094868 | NION, PIVOT ¥
50 | 091598 | NT, HEX, LOCK M5 . 28, | 091711 | M x 16nn SHOOLDER SCREW B 13, | 094857 | NUT, ADJUSTMENT x
49 | 094915 | BRACKET, RECIRCLL. MIG 1 27. | 091665 | 10nn RETAINING RING 2 2. | 094885 | GEAR, DRIVE
48 | 094408 | RECT. STICKER 1 26, | 091662 | 12nn RETAINING RING 1 [, | 094862 | BRACKET, STRIPE ROD, RH ¥
47, | 092093 | PLUG, BIJR b 25. | 091993 | RETAINING RING, 5 EXTERNAL | 4 0. | 094861 | BRACKET, STRIPE ROD, LH ¥
46. | 090850 | KITT SEAL SET 1 24, | 091637 | WASHER, BELLEVILLE, 264 x 374] 6 9. | 094859 | BLOCK, MONTING ,
45, | 092061 | LOCTITE, M [ 23 | 091741 | MIO SPLIT LOCK WASHER 4 B. | 094888 | LINK, DN/OFF, RYB-522, D HD | 2
44, | 090756 | T-ALLEN KEY, 2.5mn 1 22. | 091976 | MIO FLAT WASHER 4 7. | 094857 | SHAFT, SUPPORT 2
43. | 090758 | BALL END ALLEN KEY, Brn 1 21. | 091966 | SPACER WASHER, 12rm 2 6. | 094856 | SHAFT, DRIVE, RYB-52 1
42, | 091528 | PLASTIC HOSE, 91/2" 1 20. | 032019 | SPACER, 506 x .603 x .02 3 5. | 094860 | ASSY, GEAR & CLUTCH 1
41, | 094886 | SPACER, #.562 x ©1.00 x 472 | | 19, | 091511 | ADJUSTMENT ECCENTRIC 2 4. | 004854 | BRACKET, MOUNTING, RH, RYB-52 | I
40, | 094870 | SPACER, @398 x @625 x 315 | 2 8. | 092083 | BEARING, @35 x@15 xllnn(6202) | 4 3. | 094853 | BRACKET, MONTING, LH, RYB-52 | |
30, | 004931 | ASSY, SIRIPE ROD, RH, 2D HD | | 17, | 094917 | SPRING. COMPR. 4.00x.720x.112 | * 2. | 084852 | BUSHING, PIVOT, RYB-52 1
38. | 092056 | 12nn CLUTCH BEARING * 6. | 094834 | ROD, SPRING, 5.62 LG * | | 094851 | HOUSING, BEARING, RYB-52 1
ITEN | PART ND. DESCRIPTION OTY. | | TTEM | PART NOD, DESCRIPTION OTY. | | TTEM | PART ND, DESCRIPTION oy,




BRACKET KIT, RYB-522, [-ST HD, P/N 094901 PARTS CATALOG #094903 REV. F

N

N

| 004806 | ASSY, SIRIPE ROD, LH, ISTHD | I KovPACE 4 ©

36. | 091783 | WAVE WASHER, 35rn 1 LEFT G Rl / /

35 | 091547 | NUT, HEX JAM, 3/8-24, SPECIAL | * : :

3 | 091546 | SET SCREW, NYLON, M4 x *

33 | 091700 | ¥6 X 6 nn SET SCREH 1

32 | 091598 | ¥5 X 6 rn SET SCR, 006 PT *

30 1 0918089 | ¥ x 10 rm SET SCREN 1 * [TEMS MARKED ARE PART UF AN OUTLINED SUBASSEMBLY

30. | 091761 | M6 X 18nn CAP SCREW b 15. | 098036 | COLLAR, SPRING ¥

29. | 091623 | SCREW, MI0 X 30mn SOCHD CAP | 4 14, | 094868 | NION, PIVOT ¥
50 | 091782 | M5 x Brin FLAT HD SCREW . 28, | 091711 | M x 16nn SHOULDER SCREW B 13, | 094867 | NUT, ADJUSTHENT x
49 | 04915 | BRACKET, RECIRCLL. MIG ! 27. | 091665 | 10nn RETAINING RING 2 2. | 094885 | GEAR, DRIVE 1
48 | 094408 | RECT. STICKER | 26, | 091662 | 12nn RETAINING RING 1 [, | 094893 | BRACKET, STRIPE ROD, RH, IST |
47, | 092093 | PLUG, BIJR 6 25. | 091993 | RETAINING RING, 5 EXTERNAL | 4 0. | 094892 | BRACKET, STRIPE ROD, LH, IST [ +
46, | 090850 | KITI SEAL SET ] 24, | 091637 | WASHER, BELLEVILLE, 264 x 374] 6 9. | 094859 | BLOCK, MONTING 2
45, | 092061 | LOCTITE, ML | 23 | 091741 | MID SPLIT LOCK WASHER 4 B. | 094B3I | LINK, DN/OFF, RYB-522, ISTHD | 2
44, | 090756 | T-ALLEN KEY, 2.5mn 1 20. | 091976 | MID FLAT WASHER 4 7. | 094857 | SHAFT, SUPPORT 2
43, | 090758 | BALL END ALLEN KEY, Brn 1 21. | 091966 | SPACER WASHER, 12rm 2 6. | 094856 | SHAFT, DRIVE, RYB-52 1
42. | 091528 | PLASTIC HOSE, ¢1/2" | 20. | 032019 | SPACER, 906 x .603 x .02 3 5. | 094860 | ASSY, GEAR & CLUTCH 1
41, | 094685 | SPACER, .562 x #1.00 x 472 | | 19, | 091511 | ADJUSTMENT ECCENTRIC 2 4. | 034850 | BRACKET, NTG, RH, RYB-522, IST| I
40. | 094870 | SPACER, .39 x 0.625 x 315 | 2 8. | 092083 | BEARING, @35 x@15 x1lnn(6202) | 4 3. | 094889 | BRACKET, MTG, LH, RYB-522, IST| |
30. | 004837 | ASSY, SIRIPE ROD, RM, ISTHD | | 17, | 094917 | SPRING. COMPR. 4.00x.720x.112 | * 2. | 084852 | BUSHING, PIVOT, RYA-52 1
38. | 092056 | 12nn CLUTCH BEARING + 6. | 094835 | ROD, SPRING, 5.81 LG * | | 094851 | HOUSING, BEARING, RYB-52 1
ITEN | PART NOD. DESCRIPTION OTY. | | TTEM | PART NOD| DESCRIPTION OTY. | | TTEM | PART ND, DESCRIPTION oy,




ASSY, REMOTE BOTTLE SYSTEM: P/N 094842 PARTS CATALTG 4034203 REV.

0

RN 7 . * PART IS INCLUDED IN DUTLINED SUBASSEMBLY . \ A
ee [TEMS INDICATED ARE NOT PART OF BOTTLE SYSTEM, R 18

11| 092700 | NOZZLE ASSY 1

10 | 094844 | BRACKET, NOZ/ZLE, RYB 52/ 1

g | 092003 | #6 x [/2 FLT HO PHILLIPS SCREW / 20 | 092760 | DISPENSING VALVE ASSY 1
g | 091752 | My HEX NUT | 19 | 092765 | DISPENSING VALVE O-RING X
7| 091691 | MA X 16nn, SOC HEAD CAP SCREW ! 18 | 092756 | 172" 1.0, VINYL TUBING 1
6 | 091553 | MA X bnn FL. HO. SOC SCREW / 17 | 081911 | CLAMP, ADJUSTABLE, 1/4"-25/32"|
5 | 091708 | Mb SHOULDER SCREW 1 16| 082750 | ADAPTER BASE ASSEMBLY |
4| 094347 | SPRING, COMPRESSION, .36 0.0, | 15 | 082749 | BRACKET, BOTTLE, UNIVERSAL |
3 | 098147 | LATCH ANGLE BRACKET 1 141 091757 | Mox10mn SOC HEAD CAP SCREW /
2 | 098139 | LATCH BRACKET 1 13 1 082772 | BOTILE CALIBRATED, 1/2 DAL, 1
| 098198 | NOZZLE LATCH 1 12 | 082740 | BOTTLE VALVE ASSY |

[TEM| PART N, DESCRIPTION LT, PART 4 DESCRIPTION LTY.
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7Y,

1/2 10, VINYL

092756 | TUBING,

[-ST HO RYB-522|  *
I-STHD

DESCRIPTION

094913 | KIT, SAFETY GUARD,

0. | 092779 | ASSY, SYRINGE, LING NECK
9. | 092774 WASH P BOTTLE, LONG NECK
6. | 094007| PAN, [RIP, RYB-52

7. | 0981341 LABEL, SAFETY GUARD

6. | 091700 | SCREW, SET Mbxb HEX SOC

5. | 091978 | WASHER, # 10 FLAT

4. | 091043 | SCREW, #10-37 x. 38 CAP HEX SOC| *

3. | 082077 PULL HANOLE
2. | 094808 | GUARD, SAFETY,

TTEM | PART NO|

I
|

I




PARTS CATALLG #094903 REV. F

| —

092750 TUBING, 1/2 10, VINYL

092779 | ASSY, SYRINGE, LONG NECK

092774 | WASH UP BOTTLE, LING NECK

094307 | PAN, DRIP, RYB-522

x| % |—|rg|—]—

098134 | LABEL, SAFETY GUARD

091700 | SCREW, SET Moxo HEX SOC

091978 | WASHER, # 10 FLAT

X
091845 | SCREW, #10-37 x.38 CAP HEX SOC|  *

POl |~ |on | — oo (o

092077 | PULL HANDLE

X
094909 | GUARD, SAFETY, 2-ND HO,RYB-522| *

094914 | KIT, SAFETY GUARD, 2-ND HD |

TTEM | PART NI DESCRIPTION oy,






